
 1 

Fact Sheet   
 
Permittee Name:  U.S. Bureau of Reclamation (BOR) 
Permit No.:   CO-0021717 
Mailing Address:  11056 W. County Road 18E 

Loveland, Colorado 80537-9711 
 
FACILITY INFORMATION 
 
Name of Facility:  U.S. Bureau of Reclamation Leadville Mine Drainage Tunnel 

Treatment Plant (LMDT) 
Responsible Official:  Signe Snortland, ECAO Area Manager  
Contact Person:  Operations and Maintenance Chief  
Telephone:   (970) 962-4338 
 
Facility Location 
 
The BOR LMDT Treatment Plant (LMDT or treatment plant) is located in Lake County, 
Colorado, approximately one mile north of Leadville, Colorado (see Figure 1 below). 
 
Figure 1. LMDT Map 

 



 2 

Facility and Regulatory History   
 
The U.S. Bureau of Mines (USBM) began construction of the LMDT during World War II under 
the direction of the War Production Board. The tunnel was constructed to drain accumulated 
mine water seepage from underground workings in the Leadville area, thus allowing further 
exploitation of the mineral reserves. Due to the exhaustion of appropriated funds, the tunnel 
construction ceased in 1945.  
 
Metal demands resulting from the Korean conflict provided the impetus for a second project to 
extend the tunnel. The tunnel was completed in 1952 at a total length of 11,299 feet.  
 
In 1959, the BOR secured title to the LMDT from the USBM. BOR intended to use the tunnel 
drainage as part of the water supply for the Frying Pan-Arkansas Water Project. Water rights 
conflicts precluded the use of the tunnel drainage for that purpose. 
 
The portal and first 635 feet of the tunnel was excavated through glacial deposits and terrace 
gravel. The unconsolidated nature of these materials contributed to structural collapses in the first 
several hundred feet of the tunnel. BOR reconditioned and placed a bulkhead in this portion of 
the tunnel in 1980. The tunnel effluent contains high concentrations of metals, such as zinc, iron 
and cadmium was contributed to the Arkansas River. 
 
The high metals concentrations within the streams greatly diminished aquatic life populations. 
However, upon the construction of both the treatment plant and the Yak Tunnel Treatment Plant, 
water quality in the stream segments has greatly improved, supporting a viable environment for 
aquatic life once again.  

 
Environmental Protection Agency (EPA) issued National Pollutant Discharge Elimination 
System (NPDES) Permit Number CO-0021717 to the BOR authorizing discharge of tunnel 
effluent to the East Fork of the Arkansas River in 1975 and 1979.  
 
In 1980, EPA and BOR signed an Administrative Stipulation and Agreement which contained a 
schedule for plugging the tunnel. The BOR completed only two of the scheduled activities. EPA 
re-issued NPDES Permit Number CO-0021717 in September 1981 which retained effluent 
limitations listed in the 1975 issued permit.  
 
In September 1984, BOR and EPA signed another Stipulation and Agreement for bringing the 
Tunnel effluent into compliance. The Agreement included a schedule for identifying a preferred 
compliance alternative. 
 
BOR requested the renewal of Permit Number CO-0021717 in June 1986. EPA administratively 
extended the permit until a renewal permit was issued.  
 
In 1987, the BOR, with the concurrence of EPA, tentatively selected a mine water treatment plant 
as the alternative to bring the tunnel effluent into compliance with the Clean Water Act (CWA).  



 3 

 
In 1989, a Federal Facility Compliance Agreement was signed that required BOR to design, 
construct and operate a mine water treatment system to meet set effluent limitations. The targeted 
effluent limitations were based upon the State of Colorado’s effective stream use classification 
for cold water aquatic life, the State of Colorado’s proposed stream criteria, EPA’s Effluent 
Guidelines for Ore Mining and Dressing Point Source Category (40 CFR 440), the National 
Ambient Water Quality Criteria (“The Gold Book”), and a loading analysis performed on the 
East Fork of the Arkansas River. The effluent limitations included the following parameters: pH, 
total zinc, total copper, total lead, total cadmium, total silver, total iron, total manganese and total 
suspended solids.  
 
In accordance with the 1989 Federal Facility Compliance Agreement, the treatment plant attained 
operational status by the June 1, 1992 deadline. A revised NPDES Permit Number CO-0021717 
was reissued and became effective May 1, 1992. Since the re-issuance of the permit in 1992, the 
treatment plant has had a good compliance record with only isolated violations, the majority 
occurring in the early stages of plant operation. A revised NPDES permit was reissued in 2000 
and again in 2008. Since the re-issuance of the permit in 2008, the treatment plant has had only 3 
effluent exceedances. The exceedances were for flow in the months of September, October and 
November 2008.  
 
Facility Description 
 
Raw un-treated water from the tunnel is directed to the treatment plant via gravity flow and two 
dewatering locations along the tunnel alignment via buried pipelines. First, raw water pH is 
adjusted with sulfuric acid for carbon dioxide stripping. The pH adjusted water is then treated in 
two parallel process trains that are designed for an average flow of 2.5 MGD and peak flow of 
3.2 MGD. The pH is then adjusted with sodium hydroxide to 9.8 or higher to cause precipitation 
of metal hydroxides. Polymer and recycled sludge from the thickener are added in the reactor 
tanks to enhance metals removal. The settling of metal hydroxide sludge takes place in the solids 
contact clarifiers (SCCs), from which excess sludge is removed and stored in holding tanks, and 
clean water overflows to gravity sand filtration for final polishing. Finally, the pH is adjusted 
with sulfuric acid (between 6.5-9.0 s.u.) and the treated water is discharged through outfall 001 to 
an unnamed drainage way tributary to the East Fork of the Arkansas River.  
 
Excess sludge (4-8% solids) is pumped from the SCCs unites to holding tanks. Sludge is 
stablized with trisodium trimercapto-s-triazine, trade name TMT-55. TMT-55 forms strong 
bonds with metals, specifically reducing the mobility of cadmium which has weak bond 
formation with the hydroxide and yielding metal hydroxide sludge. (Note: TMT-55 also 
stabilizes all metals and in theory can meet a thousand year toxicity characteristic leaching 
procedure (TCLP)). Decant from dewatering is returned to the headworks of the treatment system 
for further treatment. Dewatered sludge is stored on site in roll-off boxes prior to disposal. If the 
sludge passes a TCLP test, it is disposed of in a Resource Conservation Recovery Act (RCRA) 
Subtitle D landfill in Colorado. When a TCLP failure renders the sludge a hazardous waste, the 
sludge is sent to a permitted RCRA Treatment Storage and Disposal (TSD) facility in Colorado 



 4 

or Utah.  
 
Description of Discharge 
 
Outfall 001 is the outfall from the treatment plant prior to contact or admixture with any surface 
water flows. It is located across the road from the treatment plant. Outfall 001 is located at 
31o16’26” latitude and 106o17’17” longitude.  
 
Changes since Previous Permit  
 
In early 2008, EPA commenced a response action in Operable Unit 12 of the Leadville 
Superfund site to install a new dewatering well into the Leadville Tunnel at 4,696 feet up tunnel 
from the portal. This well and pump were installed and tested by EPA for the purpose of 
dewatering the groundwater portion, known as the “mine pool,” or Operable Unit 12 (OU12) of 
the site. A pipeline was constructed from the “mine pool” well pump and tied into the headworks 
of the treatment plant. The BOR has treated this water continuously since June 2008, in addition 
to the water received from the original influent sources of gravity flow and the pump station at 
1,025 feet up tunnel from the portal. In the first several years after commissioning this new well, 
the treatment plant operated near maximum capacity at 2.45 MGD, eventually pumping and 
treatment over 6 billion gallons of mine pool water. In the past few years, mine pool inflows have 
diminished, so that operations currently average between 1.5 and 2.0 MGD, with seasonal 
fluctuations.  
 
The BOR also continues to seasonally treat highly contaminated, very poor quality surface water 
from Superfund Operable Unit 6 Stray Horse Gulch retention ponds, via a connection to the 
Leadville Tunnel at Marion Shaft, established by EPA in 2001. By controlling flows and closely 
monitoring spring runoff, the treatment plant has managed the significant increase in metal 
loadings created when the Stray Horse Gulch retention ponds overflow. The 2010 Record of 
Decision for OU6 established that the BOR will treat this water until construction of a final 
remedy is complete.  
 
The emergency detention pond at the treatment plant was removed and replaced in 2012. The 
detention pond is used in emergency bypass conditions when the treatment plant is offline. The 
new pond has a double liner, with leak detection and a protective layer of rock. Monitoring wells 
and dewatering wells have been installed around the parameter of the new detention pond. 
Regional groundwater within the vicinity of the detention pond is dewatered via the dewatering 
wells and routed to the treatment plant for treatment.  
 
Receiving Water 
 
The immediate receiving water for the discharge from the treatment plant is an unnamed drainage 
way tributary to the East Fork of the Arkansas River (Segment 5 of the Upper Arkansas River 
Basin). Segment 5 includes all tributaries to the Arkansas River, including wetlands, from the 
source to immediately below the confluence with Brown’s Creek. Segment 2a is directly 



 5 

downstream of Segment 5. Segment 2a includes the mainstem of the East Fork of the Arkansas 
River and the Arkansas River from a point immediately above the confluence with Birdseye 
Gulch to a point immediately above the confluence with California Gulch. Segment 2b is directly 
downstream of Segment 2a and includes the mainstem of the Arkansas River from a point 
immediately above California Gulch to a point immediately above the confluence with Lake 
Fork.  
 
Segment 5 is on the State of Colorado’s 2012 303(d) list for aquatic life; however, the portion of 
the segment that is impaired is Lake Fork below Sugarloaf Dam to the confluence with the 
Arkansas River and is not the portion of the Segment that this permit authorizes discharge.  
 
Neither Segment 2a or Segment 2b are on the State of Colorado’s 2012 303(d) list of impaired 
stream segments for non-attainment (See Colorado Regulation #93). However, in the past, 
Segment 2b was listed on the State’s 303(d) list for cadmium and zinc and a TMDL was 
developed and approved by EPA. Since the treatment plant’s immediate receiving water is 
Segment 5 and not 2b, the approved TMDL did not set a waste load allocation (WLA) for the 
treatment plant discharge.  
 
The applicable designated use classifications and standards for Segment 5, Segments 2a and 
Segment 2b are given in Table 1 below: 
 
Table 1: Upper Arkansas River Basin Use Classification and Water Quality Standards  
 
Use Classifications: 
 
 Segment 5* 
 Aquatic Life, Class 1 (Cold)       
 Recreation, Class E 
 Water Supply    
 Agriculture 
 
Standards: 

D.O. = 6.0 mg/L, 7.0 mg/L (sp)    
pH = 6.5 - 9.0    
E. Coli = 126/100 ml    
NH3 (acute/chronic) = TVS/TVS    
Residual Cl2 (acute) = 0.019 mg/L    
Residual Cl2 (chronic) = 0.011 mg/L    
Free CN = 0.005 mg/L    
S as H2S = 0.002 (undissociated)    
Boron = 0.75 mg/L    
Nitrite = 0.05 mg/L as N    
Nitrate = 10 mg/L as N    
Chloride = 250 mg/L    
Sulfate = WS    



 6 

Arsenic (acute) = 340 µg/L    
Arsenic (chronic) = 0.02 µg/L (Trec.). Temporary Modification As (ch)=hybrid, expiration 
date of 12/31/21    
Cadmium (acute) = TVS (trout)    

Cadmium (chronic) = TVS    